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ADMINISTRATIVE INFORMATION

Test Report Information

REPORT PREPARED FOR: REPORT PREPARED BY:
Cellphone-Mate, Inc. Terri Rayle

48346 Milmont Drive CKC Laboratories, Inc.
Fremont, CA 94538 5046 Sierra Pines Drive

Mariposa, CA 95338

Representative: Dennis Findley Project Number: 100654
Customer Reference Number: CKC1172017A

DATE OF EQUIPMENT RECEIPT: December 6, 2017

DATE(S) OF TESTING: December 6, 2017 — January 10, 2018
January 22, 2018, January 29, 2018
and September 4, 2018

Revision History

Original: Testing of the 5 Band Cellular Booster Model: Fusion4Home 3.0 to RSSS-131 Issue 3

Revision A: Replaced data in sections 7.2-7.3, DL2100-2155MHz pulse, updated Pre-AGC and Section 5.5 (Pulse
GSM) tables changed input power and gain value.

Revision B: Original testing of section 7.4 was tested at the wrong frequency. Data is being replaced with new test
results at the proper frequency. Removed the Supplemental Information from the end of the report, as it was not
applicable. Updated the references to FCC Part 22H and 24E by adding the letter reference.

Report Authorization

The test data contained in this report documents the observed testing parameters pertaining to and are relevant
for only the sample equipment tested in the agreed upon operational mode(s) and configuration(s) as identified
herein. Compliance assessment remains the client’s responsibility. This report may not be used to claim product
endorsement by A2LA or any government agencies. This test report has been authorized for release under quality
control from CKC Laboratories, Inc.

Steve Behm
Director of Quality Assurance & Engineering Services
CKC Laboratories, Inc.
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Test Facility Information

Our laboratories are configured to effectively test a
wide variety of product types. CKC utilizes first class
test equipment, anechoic chambers, data acquisition
and information services to create accurate, repeatable
and affordable test results.

TEST LOCATION(S):
CKC Laboratories, Inc.
110 North Olinda Place
Brea, CA 92823

1120 Fulton Place
Fremont, CA 94539

Software Versions

CKC Laboratories Proprietary Software Version
EMITest Emissions 5.03.11
EMITest Immunity 5.03.10

Site Registration & Accreditation Information

Location NIST CB # TAIWAN CANADA FCC JAPAN

Brea D, CA uso0060 SL2-IN-E-1146R 3082D-2 US1025 A-0147

Fremont, CA us0082 SL2-IN-E-1148R 3082B-1 UsS1023 A-0149
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SUMMARY OF RESULTS

Standard / Specification: FCC Part 20.21/22H/24E/27

KDB 935210 D03 Wideband Consumer Signal Booster Measurement Guidance

v04r01, Oct 27, 2017

Correlation Matrix & Results

Gslzg;::‘e Guidance Description FCC Section FCC Rule Description | Mods | Results
7.1a)-k) Authorized Frequency 20.21(e)(3) Frequency Bands NA Pass
Band Verification Test
7.2.2a)-k) | Maximum Power 2.1046/20.21(e)(8)(i)(D) | Power Limit NA Pass
Measurement
Procedure
7.3a)-d) Maximum Booster Gain 20.21(e)(8)(i)(B) Bidirectional NA Pass
Computation Capabilities
7.43a)-n) Intermodulation Product | 20.21(e)(8)(i)(F) Intermodulation NA Pass
Limit
7.5a)-n) Out of Band Emissions 20.21(e)(8)(i)(E) Out of Band Emission NA Pass
7.6a)-¢) Conducted Spurious 2.1051/22H/24E/27 Spurious emission NA Pass
Emission
7.7.1a)-g) | Noise Limit Procedure 20.21(e)(8)(i)(A)(2)(i) Noise Limits NA Pass
7.7.1 h) - n) | Variable Noise 20.21(e)(8)(i)(A)(1)
7.7.2a)-g) | Variable Noise Timing 20.21(e)(8)(i)(H) Transmit Power Off
Mode
7.8a)-1) Uplink inactivity 20.21(e)(8)(i)(1) Uplink Inactivity NA Pass
NA = Not applicable.
Page 6 of 254
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Standard / Specification: FCC Part 20.21/22H/24E/27 - continued

Correlation Matrix & Results

G:e'g:;:;e Guidance Description FCC Section FCC Rule Description | Mods | Results
7.9.1a)-1) Variable Booster Gain 20.21(e)(8)(i)(C) (1), Booster Gain NA Pass
(2)(i)
7.9.2 a) - f) Variable Uplink Gain 20.21(e)(8)(i)(H) Transmit Power Off
Timing Mode
7.10.a) - j) Occupied Band Width 2.1049/22H/24E/27 Occupied Band NA Pass
Width

7.11.2a)-r) | Anti-Oscillation 20.21(e)(8)(ii)(A) Anti-Oscillation NA Pass

7.11.3a)-h)

7.11.4a)-h)

(alternate to

7.11.3)

7.12a) - f) Radiated Spurious 2.1053/ 22H/24E/27 Spurious Emission NA Pass

Emission

7.13a)-c) Spectrum Block Filter NA NA NA NA?
NA = Not applicable.
NA!= Not applicable. This device does not employ spectrum block filter.

Modifications During Testing

This list is a summary of the modifications made to the equipment during testing.

Summary of Conditions

No modifications were made during testing.
Modifications listed above must be incorporated into all production units.

Conditions During Testing

This list is a summary of the conditions noted to the equipment during testing.

Summary of Conditions

None
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EQUIPMENT UNDER TEST (EUT)

During testing, numerous configurations may have been utilized. The configurations listed below support

compliance to the standard(s) listed in the Summary of Results section.

Equipment Tested:

Device Manufacturer Model # S/N

5 Band Cellular Booster Cellphone-Mate, Inc. Fusion4dHome 3.0 20171103003
Power Supply Cellphone-Mate, Inc. GFP451DA-1238-1 1404-0000347
Support Equipment:

Device Manufacturer Model # S/N

None

General Product Information:

Product Information

Manufacturer-Provided Details

Equipment Type:

Stand-Alone Equipment

Type of Equipment

Zone Enhancer

Operating Frequency Range:

UL: 824-849MHz
DL: 869-894MHz

UL: 1850-1915MHz
DL: 1930-1995MHz

UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

OBW and Emissions Type(s):

GXW (GSM)
G7W (EDGE)
FOW(CDMA)
FOW(WCDMA)
W7D (LTE)
G7D (LTE)
See table below for OBW

0.3 GMSK (GSM)
3p/8 8-PSK (EDGE)

Modulation Type(s): QPSK (CDMA)
BPSK/QPSK (WCDMA)
OFDM (LTE)
Number of TX Chains: 1
Antenna Type(s) and Gain: Dedicated, See antenna kitting information
Beamforming Type: NA

Antenna Connection Type:

UL: 75 Ohm/ F type
DL: 50 Ohm/ N type

Nominal Input Voltage:

5.9vDC

Firmware / Software used for Test:

V3.0

Page 8 of 254
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FCC PART 20.21/22H/24E/27

Test Conditions / Setup

Test Location: CKC Laboratories, Inc. « 110 N. Olinda P1, Brea, CA 92823 « 714 993-6112

Customer: Cellphone-Mate, Inc.

Specification: 7.1 Authorized Frequency Band Verification

Work Order #: 100654 Date: 12/06/17
Test Type: Conducted Emissions

Tested By: Don Nguyen

Software: EMITest 5.03.11

Equipment Tested:

Device Manufacturer Model # S/IN
Configuration 1

Support Equipment:
Device Manufacturer Model # SIN
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.

The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Server port is a type N connector and 50-ohm impedance.

The EUT Donor port is type F connector and 75-ohm impedance.

Part 22

UL: 824-849MHz

DL: 869-894MHz

Part 24

UL: 1850-1915MHz

DL: 1930-1995MHz

Part 27

UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757TMHz

Test procedure:
The test was performed in accordance with section 7.1 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04r01 Dated October 27, 2017

Test environment conditions:
Temperature: 22°C, 31% relative humidity, 101.5 kPa

Page 9 of 254
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Test Equipment:

Asset # Description Manufacturer Model Calibration Date Cal Due Date

P07037 Signal Generator Agilent E4432B 10/6/2016 10/6/2018

P06958 Attenuator Pasternack PE7083 2/5/2016 2/5/2018
Astrolab 32022-29094K-

P06554 Cable 29094K-24TC 12/30/2015 12/30/2017
Gore PHASEFLEX

P06662 Cable EJROLINO1024.0 4/5/2016 4/5/2018

03432 Attenuator Aeroflex/Weinschel 90-30-34 10/27/2017 10/27/2019

02869 Spectrum Analyzer Agilent E4440A 8/1/2017 8/1/2018

Summary of Results

Pass: The plots below show the device only operates on the CMRS frequency bands authorized for use by the NPS.
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. « 110 N. Olinda P1, Brea, CA 92823 + 714 993-6112

Customer: Cellphone-Mate, Inc.
Specification: 7.2 Maximum Power Measurement
7.3 Maximum Booster Gain
Work Order #: 100654 Date: 12/19/17, 1/22/18 and 1/29/18
Test Type: Conducted Emissions
Tested By: Eddie Wong
Software: EMITest 5.03.11

Equipment Tested:

Device Manufacturer Model # S/IN
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.

The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Server port is a type N connector and 50-ohm impedance.

The EUT Donor port is type F connector and 75-ohm impedance.

Part 22

UL: 824-849MHz

DL: 869-894MHz

Part 24

UL: 1850-1915MHz

DL: 1930-1995MHz

Part 27

UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test procedure:
The test was performed in accordance with section 7.2 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04r01 Dated October 27, 2017

Test environment conditions:
Temperature: 21°C, 28.3% relative humidity, 102.0 kPa
For testing 1/29/2018: Temperature: 21°C, 41% relative humidity, Pressure: 100 kPa
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Test Equipment:

Asset # Description Manufacturer Model Calibration Date Cal Due Date

03418 Signal Generator Agilent E4438C 6/19/2017 6/19/2019
Astro 32022-29094K-

P07191 Cable 59094K-48TC 10/30/2017 10/30/2019
Astro 32022-29094K-

P07192 Cable 59094K-48TC 10/9/2017 10/9/2019

05411 Attenuator Weinschel 54A-10 1/18/2016 1/18/2018

05411* Attenuator Weinschel 54A-10 1/19/2018 1/19/2020

03471 Spectrum Analyzer  Agilent E4440A 1/4/2016 1/4/2018

03470* Spectrum Analyzer  Agilent E4440A 1/3/2018 1/3/2020

C00126 Attenuator Fairview Microwave 151595 12/19/2017 12/19/2019

C00128*  Attenuator Fairview Microwave 151595 1/22/2018 1/22/2019

*This piece of equipment was used on the test date of 1/22/2018 and 1/29/2018.

Summary of Results

Pass: As summarized in table below, measured EIRP, Gain and UL/DL gain ratio are within limits.

Pre AGC
Pulse CW 4.1 MHz AWGN Limit
Frequency Input Output Gain Input Output Gain Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dB)
UL 1710-1755 -48.9 20.8 69.7 -48.2 21.6 69.8 71.3
UL 1850-1915 -50.3 20.4 70.7 -47.6 20.6 68.2 72.0
UL 824-849 -34.9 25.1 60.0 -35.5 24.1 59.6 64.9
UL 698-716 -33.6 25.7 59.3 -36.2 24.4 60.6 63.5
UL 776-787 -31.8 26.0 57.8 -35.8 25.4 61.2 64.4
DL 2110-2155 -61.4 9.2 70.6 -60.6 9.1 69.7 NA
DL 1930-1995 -59.2 7.9 67.1 -58.0 8.5 66.5 NA
DL 869-894 -56.0 8.2 64.2 -56.5 6.4 62.9 NA
DL 728-746 -54.8 6.2 61.0 -57.3 3.7 61.0 NA
DL 746-757 -53.8 8.0 61.8 -54.7 6.4 61.1 NA
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Pulsed GSM
Frequency Conducted Ant Gain Cable EIRP Conducted Limit Min Conducted and EIRP Limit
(MHz) Output Power (dBi) Loss (dBm) (dBm) Max
(dBm) (dB) (dBm)
UL 1710-1755 20.8 10 6.22 24.6 17 30
UL 1850-1915 204 10 6.42 24.0 17 30
UL 824-894 25.1 8 3.75 29.4 17 30
UL 698-716 25.7 7 3.32 29.4 17 30
UL 776-787 26.0 7 3.32 29.7 17 30
DL 2110-2155 9.2 10 3.76 15.4 NA 17
DL 1930-1995 7.9 10 3.56 14.3 NA 17
DL 869-894 8.2 7 2.29 12.9 NA 17
DL 728-746 6.2 7 2.06 11.1 NA 17
DL 746-757 8.0 7 2.06 12.9 NA 17
AWGN
Frequency C‘:;‘:t:‘:ted An't Cable EIRP Conduct'ed Limit Condu_ctt?d and EIRP
(MHz) Power (G;;:; (L:;; (dBm) (gglr:) LI?;I;“:;X
(dBm)
UL 1710-1755 21.6 10 6.22 25.4 17 30
UL 1850-1915 20.6 10 6.42 24.2 17 30
UL 824-894 241 8 3.75 28.4 17 30
UL 698-716 24.4 7 3.32 28.1 17 30
UL 776-787 25.4 7 3.32 29.1 17 30
DL 2110-2155 9.1 10 3.76 15.3 NA 17
DL 1930-1995 8.5 10 3.56 14.9 NA 17
DL 869-894 6.4 7 2.29 111 NA 17
DL 728-746 3.7 7 2.06 8.6 NA 17
DL 746-757 6.4 7 2.06 11.3 NA 17

Note: Max Antenna gain and cable losses values are based on the antenna kitting (SC231W-75Q, SC-RG6 -50,
SC248W, SC240-20NN)
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Section 5.5 power | | |
Pulse GSM 4.1 MHz AWGN Limit
Frequency Input Output Gain Input Output Gain Gain
(MHz) (dBm) (dBm) (dB) (dBm) (dBm) (dB) (dB)
UL 1710-1755 -40.9 20.6 61.5 -39.0 20.7 59.7 71.3
UL 1850-1915 -40.3 20.1 60.4 -39.4 20.5 59.9 72.0
UL 824-849 -25.9 25.0 50.9 -26.5 23.9 50.4 64.9
UL 698-716 -27.3 25.1 52.4 -27.9 23.2 51.1 63.5
UL 776-787 -27.6 25.3 52.9 -28.8 244 53.2 64.4
DL 2110-2155 -42.0 7.3 49.3 -37.7 7.6 45.3 NA
DL 1930-1995 -38.4 7.2 45.6 -37.8 8.2 46.0 NA
DL 869-894 -41.9 8.0 49.9 -43.9 6.3 50.2 NA
DL 728-746 -42.0 5.5 47.5 -44.5 3.9 48.4 NA
DL 746-757 -38.9 8.7 47.6 -39.8 6.6 46.4 NA

Note: The booster went into Transmitter off mode at Max input power in accordance with section 5.5.
Results presented on the above table are at 1 dB below the Transmit off RF input level.

UL gain vs DL gain Pulse GSM 4.1MHz AWGN Limit

(dB) (dB) (dB)

UL gain vs DL gain 1710/2110 7.0 0.1 9.0
UL gain vs DL gain 1850/1930 3.6 1.7 9.0
UL gain vs DL gain 824/869 -4.2 -3.3 9.0
UL gain vs DL gain 776/728 -1.7 -0.4 9.0
UL gain vs DL gain 776/746 -4.0 0.1 9.0
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PULSE

3% Agilent 135458 Dec 16,2017 R T

#Anen 34 dB8

SVEW 910 kHz Sweep 640 ;s (601 pls

Output Power

Jearund B

25.70 dBm

7.2 UL698-716 pulse

3% Agilent 135741 Dec 16,2017 R T

el 39.1 dBm #Anen 34 dB

SVEW 910 kHz Sweep 640 ;s (601 pls

Output Power

Jeasuad Bary

25.05 dBm

7.2 UL698-716 pulse_max
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3% Agilent 134800 Dec 16,2017

#Anen 34 dB8

SVEW 910 kHz

Jearund B

Output Power
26.04 dBm

7.2 UL 776-787 pulse

3% Agilent 125122 Dec 16,2017

#Anen 34 d8

SVEW 910 kHz

Output Power

Jeasuad Bary

25.32 dBm

7.2 UL 776-787 pulse_max
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3% Agilent 134305 Dec 16,2017

el 39.2 dBm

#Anen 34 dB8

SVEW 910 kHz

Output Power

Jearund B

24.99 dBm

7.2 UL 824-849 pulse

3% Agllent 133946 Dec 16,2017
#Anen 34 dB

SVEW 910 kHz

Output Power

Jeasund B

25.08 dBm

7.2 UL 824-849 pulse max

Sweep 640 s (60

Sweep 640 s (B0
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3% Agilent 131744 Dec 16,2017 R T

#Anen 34 dB8

SVEW 910 kHz Sweep 640 ;s (501 pls

20.78 dBm

Output Power

Jeas

7.2 UL 1710-1755 pulse

3% Agilent 132133 Dec 16,2017 R T

#Anen 34 d8

SVEW 910 kHz

20.59 dBm

7.2 UL 1710-1755 pulse_max
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55 Agilent 132547 De: 192017 R T

#Alten 34 dB

1.883500000 GHZ o

FVEW 810 kHz Sweep 640 ;s (601 pis i
Output Power
20.40 dBm

7.2 UL 1850-1915 pulse

2= Aglient 13283 Dec 19, 2017 |

#Asen J4 dB

#VEW 910 kHz Sweep 640 ;5 (501 pis

ut Power

i 20 lﬁ dBm

Ful Burst Width

7.2 UL 1850-1915 pulse_max
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3% Agilent 161440 Jan 22 2018

#Anen 38 dB8

#VEW 50 Wiz

Output Power
6.17 dBm

Jearuad

7.2 DL 728-746 pulse

3% Agilent 162118 Jan 22 2018

#Anen 38 dB8

#VEW 50 Wiz

wer

5.48 dBm

7.2 DL 728-746 pulse_max
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3% Agilent 162602 Jan 22 2018

#Anen 38 dB8

#VEW 50 Wiz

Output Power
7.95 dBm

Jearuad

7.2 DL 746-757 pulse

3% Agilent 162917 Jan 22 2018

#Anen 38 dB8

#VEW 50 Wiz

Output Pgwer

8.68 dBm

7.2 DL 746-757 pulse_max
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3% Agilent 11.0432 Dec 16,2017

#Anen 34 dB8

SVEW 910 kHz

Jearund B

8.20 dBm

Output Power

7.2 DL 869-864 pulse

3% Agilent 110651 Dec 16,2017

#Anen 34 d8

SVEW 910 kHz

Output Power

Jeasuad Bary

5.79 dBm

7.2 DL 869-864 pulse_max

Sweep 640 (s (601 pis
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3% Agilent 105442 Dec 16,2017

#Anen 34 dB8

SVEW 910 kHz

Output Power
7.88 dBm

Jearuad

3% Agilent 105821 Dec 18, 2017

SVEW 910 kHz

Outou? Pgwer

Jean

23 dBm

7.2 DL 1930-1995 pulse_max

Sweep 640 (s (601 pis
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3% Aglient 120341 Jan 30,2018 R T

SAnen 40 ¢8

5845 ms
AVEW 50 WHz Sweap 2 ms (601 pis)

Output Power Ampude Threshold
ieo 2 Wi

dBare

3% Aglient 120949 Jan 30, 2018 R T

SAnen 40 08

ST R S —

SV AN A g e PN A A SN e g S Bt e T e

f
\
|
|
|

1845ms 5845 ms
[Res EW 300 kkz AVEW 50 WHz Sweep 2 ms (601 pls)

Output Power Ampiude Threshold
{eoawred Bare Wiz

730 GBm

7.2 DL 2110-2155 pulse_max
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AWGN

3 Aglient 15:39.01 De: 19, 2017

Rel 39.4 dBm ¥Atlen 34 dB
Average
10

fAvg
Log

#VEW 910 kHz

2441dBm  /4.1000 MHz

7.2 UL698-716 AWGN

3 Agllent 15:4221 Dec 19, 2017

Rel 39.4 dBm #Allen 34 dB
Average

Span 10 Nz
Sweep 3.56 ms {601 pis)

Power Spectrai Densily

-41.72 dBm/Hz

P S he A R s LV Y SR T i

My

Cerfer 705.740 MHz
Res EW 91 kHz #VEW 910 kHz

Channe Ner

23.82dBm  /4.1000 MHz

7.2 UL698-716 AWGN_max

Span 10 NNz
Sweep 3.56 ms {601 pis)

Power Specirai Densily

-42.31 dBm/Hz
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3 Agllent 15:46:38 De: 19, 2017

Rel 39.5 dBm ¥Atlen 34 dB
Average

fAvg

#VEW 910 kHz

2539dBm  /4.1000 MHz

7.2 UL776-787 AWGN

3 Aglient 155231 Dec 19, 2017

#Allen 34 dB

e ,'\.!.'-bq—#»r‘ﬂ e B L SRR

Certer 780.910 MHz
Res EW 91 kHz #VEW 910 kHz

Channel Power

24.37dBm  /4.1000 MHz

7.2 UL 776-787 AWGN_max

Span 10 Nz
Sweep 3.56 ms {601 pis)

\raf Densily

-40.74 dBm/Hz

.

Span 10 NNz
Sweep 3.56 ms {601 pis)

Power Specirai Densily

-41.75 dBm/Hz
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3 Agllent 155550 De: 19, 2017 R T

Rel 39.5 dBm ¥Atlen 34 dB

L AN L T ST T PP U - 1
,'I
/
/

. I“ " A ~
TS g oy AR A ot

s di

PAvg
10

Span 10 Nz

#VEW 910 kHz Sweep 3.56 ms {601 pis)

Channel Power Power Specirai Densily

24.11dBm  /4.1000 MHz -42.02 dBm/Hz

7.2 UL 824-849 AWGN

3 Aglient 155925 Dec 19, 2017 R T

#Allen 34 dB

Cerfer 835,420 MHz
Res EW 91 kHz

Channel ar

23.89 dBm

#VEW 910 kHz

/ 4.1000 MHz

7.2 UL 824-849 AWGN_max

Span 10 NNz
Sweep 3.56 ms {601 pis)

Power Specirai Densily

-42.23 dBm/Hz
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cK

¥ Agllent 16:15.17 Dec 19, 2017

Rel 40.2 dBm
Average

¥Atlen 34 dB
§Avg 1"

#VEW 910 kHz

/ 4.1000 MHz

e e et P

Span 10 Nz
Sweep 3.56 ms {601 pis)

Power Spectrai Densily

-44.53 dBm/Hz

7.2 UL 1710-1755 AWGN

3 Aglient 16,1855 Dec 19, 2017

#Allen 34 dB

B it et STV TP

T

Certer 1.750 950 GHz
Res EW 91 kHz

Channel Power

20.71dBm

/ 4.1000 MHz

#VEW 910 kHz

of
N
B
‘v
\
\
‘vw-,f\

S ™~
Wi, LYo o

Span 10 NNz
Sweep 3.56 ms {601 pis)

Power Specirai Densily

-45.42 dBm/Hz

7.2 UL 1710-1755 AWGN_max
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3 Aglient 160516 De: 19, 2017 R T

¥Atlen 34 dB

Span 10 Nz
#VEW 910 kHz Sweep 3.56 ms {601 pis)

Power Spectrai Densily

/ 4.1000 MHz -45.56 dBm/Hz

7.2 UL 1850-1915 AWGN

3 Aglient 16:07.45 Dec 19, 2017 R T

#Allen 34 dB

Certer 1.683 500 GHz ' Span 10 NHz
Res EW 91 kHz #VEW 910 kHz Sweep 3.56 ms {601 pis)

Channel Power Power Specirai Densily

2046dBm  /4.1000 MHz -45.67 dBm/Hz

7.2 UL 1850-1915 AWGN_max
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3 Agllent 16:5657 De: 19, 2017 R T

¥Atlen 34 dB

Span 10 Nz
#VEW 910 kHz Sweep 3.56 ms {601 pis)

Power Spectrai Densily

3.69 dBm / 4.1000 MHz -62.43 dBm/Hz

7.2 DL 728-746 AWGN

3 Aglient 17:0227 Dec 19, 2017 R T

#Allen 34 dB

Certer 743.500 MHz ' Span 10 NHz
Res EW 91 kHz #VEW 910 kHz Sweep 3.56 ms {601 pis)

Channel Power Power Specirai Densily

3.87 dBm / 4.1000 MHz -62.26 dBm/Hz

7.2 DL 728-746 AWGN_max
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3 Aglient 164318 Dec 19, 2017 R T

¥Atlen 34 dB

Span 10 Nz
#VEW 910 kHz Sweep 3.56 ms {601 pis)

Power Spectrai Densily

6.39 dBm / 4.1000 MHz -59.73 dBm/Hz

7.2 DL746-757 AWGN

3 Aglient 164551 Dec 19, 2017 R T

#Allen 34 dB

Certer 748.500 MHz ' Span 10 NHz
Res EW 91 kHz #VEW 910 kHz Sweep 3.56 ms {601 pis)

Channel Power Power Specirai Densily

6.66 dBm / 4.1000 MHz -59.47 dBm/Hz

7.2 DL 746-757 AWGN_max
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3 Aglient 17.10:08 Det 19, 2017 R T

¥Atlen 34 dB

Sicp 888.000 MHz
#VEW 910 kHz Sweep 3.56 ms {601 pis)

Power Spectrai Densily

6.36 dBm / 4.1000 MHz -59.76 dBm/Hz

7.2 DL 869-864 AWGN

3 Aglient 17.14.08 Dec 19, 2017 R T

#Allen 34 dB

S
A A
e

Sicp 888.000 NHz
#VEW 910 kHz Sweep 3.56 ms {601 pis)

Channel Power Power Specirai Densily

6.25 dBm / 4.1000 MHz -59.88 dBm/Hz

7.2 DL 869-864 AWGN_max
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3 Aglient 17:26113 Det 19, 2017

Rel 34.1 dBm

8.48 dBm

¥Atlen 34 dB

#VEW 910 kHz

4.1000 MHz

7.2 DL 1930-1995 AWGN

¥ Aglient 17:2854 Dec 19, 2017

e
o o
Certer 1.957 730 GHz
Res EW 91 kHz

Channel Power

8.17 dBm

#Allen 34 dB

et J

#VEW 910 kHz

4.1000 MHz

7.2 DL 1930-1995 AWGN_max

Span 10 Nz
Sweep 3.56 ms {601 pis)

\raf Densily

-57.65 dBm/Hz

""‘v"“’@»&mh

Span 10 NNz
Sweep 3.56 ms {601 pis)

Power Specirai Densily

-57.95 dBm/Hz
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B Agllent 17.40:23 Dec 19 2017 R T

Rel 34.1 dBm #Allen 34 ¢B
A | Average

Center 2.138 200 GHz . Span 10 MMz
Res EW 91 kHz NVEW 910 kHz Sweep 3.56 ms 601 pis)

rad Donsily

9.10 dBm /4.1000 MHz -57.03 dBm/Hz

7.2 DL 2110-2155 AWGN

3 Agllent 174508 Dec 19, 2017 R 7T

#Allen 34 dB

L e Vi
i - TN A

Certer 2.138 200 GHz ' Span 10 NHz
Res EW 91 kHz #VEW 910 kHz Sweep 3.56 ms {601 pis)

Channel Power Power rai Densily

7.60 dBm / 4.1000 MHz -58.53 dBm/Hz

7.2 DL 2110-2155 AWGN_max
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. « 110 N. Olinda P1, Brea, CA 92823 + 714 993-6112

Customer: Cellphone-Mate, Inc.

Specification: 7.4 Intermodulation Product

Work Order #: 100654 Date: 9/4/2018
Test Type: Conducted Emissions

Tested By: Hieu S. Nguyenpham

Software: EMITest 5.03.11

Equipment Tested:

Device Manufacturer Model # SIN
Configuration 1

Support Equipment:

Device Manufacturer Model # SIN

Configuration 1

Test Conditions / Notes:
Test environment conditions:
Temperature: 21.0°C
Relative Humidity: 57.8%
Pressure: 102.5kPa

Test Equipment:

Asset # Description Manufacturer Model Calibration Date Cal Due Date

P05411 Attenuator Weinschel 54A-10 1/19/2018 1/19/2020
32022-29094K -

P07192 Cable Astro 29094K-48TC 10/9/2017 10/9/2019
32022-29094K-

P07191 Cable Astro 29094K-48TC 10/30/2017 10/30/2019

03418 Signal Generator Agilent E4438C 6/19/2017 6/19/2019

03470 Spectrum Analyzer Agilent E4440A 1/3/2018 1/3/2020

P06909 Attenuator Pasternack PE7083 12/20/2017 12/20/2019
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Summary of Results

Pass: As shown on the plots, all intermodulation products are measured below -19dbm limit.

Inter Modulation Product
Frequency Pre AGC Limit
(MHz) (dBm) (dBm) Results

UL 1710-1755 -27.9 -19 Pass
UL 1850-1915 -24.3 -19 Pass
UL 824-894 -22.9 -19 Pass
UL 698-716 -21.8 -19 Pass
UL 776-787 -27.3 -19 Pass
DL 2110-2155 -28.6 -19 Pass
DL 1930-1995 -29.7 -19 Pass
DL 869-894 -29.2 -19 Pass
DL 728-746 -24.8 -19 Pass

DL 746-757 -26.6 -19 Pass

Note: The EUT maintains compliance with the intermodulation limit at input power of AGC+10dB
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Htten 30 dB

Center 705.400 @ MHz
wRes BW 3 kHz
Marker Trace
1 )
2 1)

7.4 UL 698-716, 705.4MHz

Htten 30 dB

782.188 @ MHz
3 kHz
Trace
[$ )]
1)

7.4 UL776-787, 782.1MHz

00 8 MHz

317 dBm

Heep :
Anplitude
fBn

2 dBm

Page 42 of 254
Report No.: 100654-13B



10
Wl W2
Center 1.726 S00 8 GHz
W 3 kHz
Trace
)
1)

Htten 30 dB

7.4 UL 824-849, 834.4MHz

Htten 30 dB

Type
Freq
Fregq

7.4 UL 1710-1755, 1726.5MHz

(4008 pts)
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Htten 30 dB

87 100 8 GHz

7.4 UL 1850-1915, 1887.1MHz

Htten 20 dB

7.4 DL 728-746, 738.7MHz
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MkrZ 749.400 8 MHz

Atten 20 dB -26.571 dBm

B8 98 MHz
3 kHz

Trace

)

1)

7.4 DL 746-757, 748.5MHz

@0 § MHz
Htten 20 dB 3.227 dBm

31.000 @ MHz

3 kHz VBH 9. weep 1.

Trace s Amplitude
1) 168 © 2 4 dBn
1) 908 8 MHz oL dBm

7.4 DL 869-894, 881MHz
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MkrZ 1.968 600 8 GH

Htten 30 dB

7.4 DL 1930-1995, 1959.7MHz

Htten 30 dB

37 500 8 GHz
W 3 kHz

Trace Type
a0 Freq
1) Freq

7.4 DL 2110-2155, 2137.5MHz
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Test Conditions / Setup

Test Location: CKC Laboratories, Inc. « 110 N. Olinda P1, Brea, CA 92823 + 714 993-6112

Customer: Cellphone-Mate, Inc.

Specification: 7.5 Out-of-band Emissions

Work Order #: 100654 Date: 12/08/17 and 1/10/18
Test Type: Conducted Emissions

Tested By: Don Nguyen

Software: EMITest 5.03.11

Equipment Tested:

Device Manufacturer Model # S/IN
Configuration 1

Support Equipment:

Device Manufacturer Model # S/N
Configuration 1

Test Conditions / Notes:

The equipment under test (EUT) is a Fixed Wideband Consumer Booster.

The EUT is placed on the test bench. Evaluation performed at the Outside (Donor) and Inside (Server) antenna port.
The EUT Server port is a type N connector and 50-ohm impedance.

The EUT Donor port is type F connector and 75-ohm impedance.

Part 22

UL: 824-849MHz

DL: 869-894MHz

Part 24

UL: 1850-1915MHz

DL: 1930-1995MHz

Part 27

UL: 1710-1755MHz, 698-716MHz, 776-787MHz
DL: 2110-2155MHz, 728-746MHz, 746-757MHz

Test procedure:
The test was performed in accordance with section 7.5 of the FCC document: 935210 D03 Wideband Consumer
Signal Booster Measurement Guidance v04r01 Dated October 27, 2017

Test environment conditions:
Temperature: 22°C, 31% relative humidity, 101.5 kPa

Note: Lower RBW was used as applicable per rule part, in addition, integration power function of the Spectrum
Analyzers’ Adjacent Channel Power tool was used to show compliance in instances where accuracy can be
improved by integrating power measured in smaller RBW and linearly summed into standard bandwidth.
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Test Equipment: Testing on 12/8/17

Asset # Description Manufacturer Model Calibration Date Cal Due Date

P07037 Signal Generator Agilent E4432B 10/6/2016 10/6/2018

P06958 Attenuator Pasternack PE7083 2/5/2016 2/5/2018
Astrolab 32022-29094K-

P06554 Cable 29094K-24TC 12/30/2015 12/30/2017
Gore PHASEFLEX

P06662 Cable EJROINO1024.0 4/5/2016 4/5/2018

03432 Attenuator Aeroflex/Weinschel 90-30-34 10/27/2017 10/27/2019

02869 Spectrum Analyzer Agilent E4440A 8/1/2017 8/1/2018

Test Equipment: Testing on 1/10/18

Asset # Description Manufacturer Model Calibration Date Cal Due Date

03418 Signal Generator Agilent E4438C 6/19/2017 6/19/2019
Astro 32022-29094K-

P07191 Cable 29094K-48TC 10/30/2017 10/30/2019

05411 Attenuator Weinschel 54A-10 1/18/2016 1/18/2018

03470 Spectrum Analyzer Agilent E4440A 1/3/2018 1/3/2020

C00126 Attenuator Fairview Microwave I1S1595 12/19/2017 12/19/2019

Summary of Results

Pass: as indicated in plots above, all OBE are under the limit of -19dBm.

GSM
Low High
Out of Band Emission Out of Band Emission
Frt(a:nu:zr)lcy Pre AGC (I;ji:::) Results Fr(:'t\:]nu:zr)lcy Pre AGC (:i;::) Results

UL 1710-1755 -25.3 -19 Pass UL 1710-1755 -22.6 -19 Pass
UL 1850-1915 -22.7 -19 Pass UL 1850-1915 -35.0 -19 Pass
UL 824-849 -21.8 -19 Pass UL 824-849 -23.3 -19 Pass
UL 698-716 -22.0 -19 Pass UL 698-716 -24.4 -19 Pass
UL 776-787 -25.5 -19 Pass UL 776-787 -28.2 -19 Pass
DL 2110-2155 -32.6 -19 Pass DL 2110-2155 -32.8 -19 Pass
DL 1930-1995 -36.0 -19 Pass DL 1930-1995 -39.1 -19 Pass
DL 869-894 -35.3 -19 Pass DL 869-894 -38.0 -19 Pass
DL 728-746 -43.6 -19 Pass DL 728-746 -39.7 -19 Pass
DL 746-757 -40.0 -19 Pass DL 746-757 -44.1 -19 Pass
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CDMA
Low High
Out of Band Emission Out of Band Emission
Fr((el?nu:zr;cy Pre AGC (I(.;;nr:) Results Frt(e:nu:zr;cy Pre AGC (:';::r:) Results
UL 1710-1755 -32.6 -19 Pass UL 1710-1755 -30.3 -19 Pass
UL 1850-1915 -23.3 -19 Pass UL 1850-1915 -42.6 -19 Pass
UL 824-849 -25.8 -19 Pass UL 824-849 -32.9 -19 Pass
UL 698-716 -39.1 -19 Pass UL 698-716 -42.5 -19 Pass
UL 776-787 -45.3 -19 Pass UL 776-787 -48.0 -19 Pass
DL 2110-2155 -41.5 -19 Pass DL 2110-2155 -35.9 -19 Pass
DL 1930-1995 -42.3 -19 Pass DL 1930-1995 -46.7 -19 Pass
DL 869-894 -47.4 -19 Pass DL 869-894 -48.2 -19 Pass
DL 728-746 -57.2 -19 Pass DL 728-746 -54.5 -19 Pass
DL 746-757 -52.9 -19 Pass DL 746-757 -58.6 -19 Pass
4.1MHz AWGN
Low High
Out of Band Emission Out of Band Emission
Fr?:nul-lezr)lcy Pre AGC (:i;::) Results Fr?:nu:zr)lcy Pre AGC (I;:anr:) Results
UL 1710-1755 -19.5 -19 Pass UL 1710-1755 -19.6 -19 Pass
UL 1850-1915 -26.5* -19 Pass UL 1850-1915 -34.6 -19 Pass
UL 824-849 -23.1 -19 Pass UL 824-849 -29.3 -19 Pass
UL 698-716 -21.9 -19 Pass UL 698-716 -32.2 -19 Pass
UL 776-787 -35.0 -19 Pass UL 776-787 -24.2 -19 Pass
DL 2110-2155 -35.6 -19 Pass DL 2110-2155 -26.5 -19 Pass
DL 1930-1995 -34.3 -19 Pass DL 1930-1995 -38.1 -19 Pass
DL 869-894 -49.7 -19 Pass DL 869-894 -48.4 -19 Pass
DL 728-746 -47.2 -19 Pass DL 728-746 -43.6 -19 Pass
DL 746-757 -42.3 -19 Pass DL 746-757 -47.9 -19 Pass
Note: The EUT also maintains compliance with the out-of-band emissions limit at input power indicated in section
5.5.
*rbw=51kHz
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AWGN/ LTE

3 Agllent 03 18:03 Dec 8 2017

Ref 157 dEm Atlen 10 ¢B

Stast 716.000 0 MHz
#Res BW 100 kHz VEW 300 kHz

F e saved

Mir! 715.999 8 Nz
34.208 ¢Bm

Stop 716.300 0 MMz
Sweep 1 ms (601 pts)

7.5 UL 698-716 AWGN high max

3¢ Aglient 0817:25 Dec 8 2017

Ref 157 dEm Atten 10 ¢8
fAvg

R 7T
Mkr1 716.030 1 Wz
-32.187 ¢Bm

E O P oy ) . - " PRy =, " A~ f ~
AN AT AN T N o] Ly PSSR ") T

Start 716,000 0 MHz
#Res BW 100 kHz VEW 300 kHz

Stcp 716.300 0 MHz
Sweep 1 ms (601 pts)

7.5 UL 698-716 AWGN high

| Peak Search
Next Peak

Nexl Pk Right

Nexi Px Laft
Min Search

Pk-Pk Search

MkrECF

More
1012

| Peak Search

Next Peak

Nexi Pk Right

Next Pk Laft

Min Search

Pk-Pk Search

Mkr € CF

More
1012
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3 Aglient 08 1601 Dec 8 2017 R T [ PeakSearch

Mki1 607.990 0 Nz
Atlen 10 ¢8 19.158 ¢Bm Next Peak
Nexl Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 897,700 0 MHz Step 698,000 0 MHz 1":3’2"
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
7.5 UL 698-716 AWGN low max
3¢ Agllent 081522 Dec 8 2017 R T [ PeakSearch
Mki1 697.977 & NHz
Ref 157 dEm Atlen 10 0B -21.890 ¢Bm Next Peak
fAvg
Nex Pk Right
Next Pk Laft
P AN W fraaal ity A VN M A AL A N |
Min Search
Pk-Pk Search
Mkr € CF
Start 837,700 0 MHz Stcp 698,000 0 NHz 1"‘;:(29

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 UL 698-716 AWGN low
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3 Aglient 08 19:32 Dec 8 2017 R T [ PeakSearch
Mkr! 787.023 7 Wz
Ref 157 dBm Atien 10 ¢8 -25.507 ¢Bm Next Peak
Nex! Pk Right
Next Px Laft
AN —\4‘—_»,—-‘ St "'v
Min Search
Pk-Pk Search
Marker Mkr € CF
swp | 787.023700 MHz |
-25.507 dBm "
Start 787,000 0 MHz Step 787,300 0 NHz - a?’;
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
atien Status. CH
7.5 UL 776-787 AWGN high max
3¢ Agllent 081910 Dec 8 2017 R T [ PeakSearch
Mkr1 TB7.133 9 MMz
Ref 157 dEm Atien 10 ¢8 -24.179 ¢Bm Next Peak
fAvg
Nex Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 787,000 0 MHz Step 787.300 0 NHz 1"‘::(29

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 UL 776-787 AWGN high
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3 Aglient 08:3124 Dec 8 2017 R T [ PeakSearch
Mkr1 775944 6 MMz
Ref 157 dEm Atlen 10 ¢B -25.264 ¢Bm Next Peak

Nex| Pk Right

Next Px Laft

Min Search

Pk-Pk Search

Mkr € CF

More

Stast 775,700 0 MHz Stcp 776.000 0 NHz 1012

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 UL 776-787 AWGN low max
3 Agllent 082950 Dec 8 2017 R T | PeaksSearch
Mkr1 775992 5 MMz

Ref 157 dEm Atten 10 ¢8 -34.987 ¢Bm Next Peak
fAvg

Nex! Pk Right
Next Pk Laft
Min Search

Pk-Pk Search

Mkr € CF

More
1012

Stast 775,700 0 MHz Stcp 776.000 0 MHz
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 UL 776-787 AWGN low
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3% Aglient 092320 Dec 8 2017 R T [ PeskSearch
Mkr1 B49.037 8 Mz
Ref 157 dBm Atien 10 ¢8 -29.117 ¢Bm Next Peak
Nexl Pk Right
Next Px Laft
AP Y
! . = Min Search
Pk-Pk Search
Mkr € CF
Start 84,000 0 MHz Step 848,300 0 NHz 1":3’2"
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
7.5 UL 824-849 AWGN high max
3 Agllent 09.2303 Dec 8 2017 R T [ PeakSearch
Mkr! B49.033 4 Mz
Ref 157 dBm Atlen 10 0B -29.284 ¢Bm Next Peak
fAvg
Nex Pk Right
Next Pk Laft
AN A=A ap A
Min Search
Pk-Pk Search
MkrECF
Start 843,000 0 MHz Stcp 849.300 0 MHz 1'1?(29

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 UL 824-849 AWGN high
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3% Aglient 09:22:03 Dec 8 2017 R T [ PeakSearch

Mkt 823971 B NHz
Atlen 10 ¢8 19.390 ¢Bm Next Peak
Nex! Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Marker Mkr € CF
Swp 823.971600 MHz |
-19.390 dBm .
Start 823,700 0 MHz Step 824,000 0 NHz - a?’;
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
atien Status. CH
7.5 UL 824-849 AWGN low max
3 Aglient 092411 Dec 8 2017 R T [ PeskSearch
Mkr1 B23.989 5 MMz
Ref 157 dBm Atien 10 ¢8 -23.111 ¢Bm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
e e e L
Min Search
Pk-Pk Search
Mkr € CF
Start 823.700 0 MHz Stcp 824.000 0 NHz 1M°c:!2e

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 UL 824-849 AWGN low
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3 Aglient 033743 Doc 8 2017 R T [FreqiChannel

Ch Freq 17525 GHz Tig Free | ,pomartied
Acj Chanrel Power venges: 100 | IR -
Stant Freq
1.74700000 GHz
Mkr1 1.755 000 GHz | |
Red 16 dBm 30.503 ¢&m
o — Slop Freq
1.75800000 GHz
CF Step
1.10000000 MHz
Auto Man
Freq Ofisat
Stast 1.747 000 GHz Stop 1.758 000 GHz 0.00000000 Hz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms {601 pis)
e - —— Ty ' Signal Track
Cn o
Status, {
7.5 UL 1710-1755 AWGN high max
3 Aglient 09:37.14 Dec 8 2017 R T [FreqChannel ]
Ch Freg 1.7525 GHz Trg Free 1.7%?5:)80’0?&2!1
Acj Channel Power averages: 100 |
Stant Fregq
1.74700000 GHz
Mkr1 1.755 000 GHz | |
Ref 16 dBm Atten 10 ¢8 31.480 ¢Bm
P — Slop Freq
1.75800000 GHz
CF Step
1.10000000 MHz
) Aulo Man
Freq Ofisat
Stast 1,747 000 GHz Stop 1,758 000 GHz 000000000 Hz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms 601 r
I I ———— B— Signal Track
ot

7.5 UL 1710-1755 AWGN high
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7 Aglient 083541 Dec 8 2017

T L Meas View }

Ch Freq 17125 Gz Trg Free Specirum

Acj Chanrei Power averages- 100 | [

Bar Graph
Nkri 1.710 000 GHz
Rel 16 dBm Atton 10 dB .29.008 dBm
Combmed
Combined
View Units

R —

Start 1,707 000 GHz Stop 1.718 000 Gz
#Res BW 47 kHz VEW 470 kHz Sweep 14,56 ms (801 pis)

7.5 UL 1710-1755 AWGN low max

3 Aglient 08:34.31 Dec 8 2017

ChFreg 1.7425 GHz Trg Free Spectum

Acj Channel Power hengesi 100 | [

Bar Graph
Mkr1 1.710 000 GHz i
Ref 16 dBm Anten 10 ¢8 30.985 ¢Bm
" Combined
Combined
View Units

Stast 1,707 000 GHz Stop 1.718 000 GHz
#Res BW 47 kHz VEW 470 kHz Sweep 14,56 ms (601

7.5 UL 1710-1755 AWGN low
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3 Aglient 084245 Dec 8 2017 R T [FreqiChannel

Ch Freq 19125 GHz Tig Free | ,oomartied
Acj Chanrel Power averages: 100 | | —
Stant Freq
1.90700000 GHz
Mkr1 1.915 000 GHz | |
Red 16 dBm Alten 10 ¢8 46.441 ¢Bm
- - Slop Freq
1.91800000 GHz
CF Step
1.10000000 MHz
Auto Man
Freq Ofisat
Slast 1.907 000 GHz Stop 1.918 000 GHz 0.00000000 Hz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms {601 pis)
e - —— T ' Signal Track
Cn o
Status. {
7.5 UL 1850-1915 AWGN high max
3 Aglient 094125 Dec 8 2017 R T [FreqChannel ]
Ch Freq 19125 GHz Trg Free : ,901?5:)%’0;%2&
Acj Chanrel Power averages: 100 | |
Stant Fregq
1.90700000 GHz
Mkr1 1.915 000 GHz | |
Ref 16 dBm Atten 10 ¢8 45797 ¢Bm
" . - Slop Freq
1.91800000 GHz
CF Skep
1.10000000 MHz
Aulo Man
Freq Ofisat
Stast 1.807 000 GHz Stop 1.918 000 GHz 000000000 Hz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms (601 r
i ——— —— Signal Track
ot

7.5 UL 1850-1915 AWGN high
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3% Agilent 10:30:52 Jan 10. 2018 R T
Nkr1 1,850 000 GHz
fAnen 40 dB 26,180 dBm

Span 11 Mz
VEW 510 kHz Sweep 12.36 ms (601 pts)

7.5 UL 1850-1915 LTE low max

- Agilent 10:3242 Jan 10, 2018 R T
Nkr1 1.850 000 GHz
#Anen 40 ¢B -26.512 dBm

Span 11 M4z
VEW 510 kMz Sweep 12.36 ms (601 pts)

7.5 UL 1850-1915 LTE low
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3 Aglient 10.5412 Dec 8 2017 R T [ PeakSearch
Mikr! 746.033 7 Wz
Ref 15.4 dBm Atien 10 ¢8 43.628 ¢cBm Next Peak

Nex Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Marker ik ECF
Swp 746.033700 MHz |
-43.628 dBm .
Start 746.000 0 MHz Step 746,300 0 NHz , a?’;
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
atien Status. CH
7.5 DL 728-746 AWGN high max
¥ Agllent 10.5353 Dec 8 2017 R T [ PeakSearch
Mki1 745.003 9 NHz
Ref 15.4 dEBm Atlen 10 0B 43.545 ¢Bm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Min Search
P s et Pyt ot et~ 2 e, s . A AR TUNS S N AN P ™
Pk-Pk Search
Mkr € CF
Start 746.000 0 MHz Stcp 746,300 0 NHz 1"1?(29

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 DL 728-746 AWGN high
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3 Aglient 105320 Dec & 2017 R
Mkr1 727.995 5 MMz
46.157 ¢Bm

Ref 15.4 dEm

Atlen 10 ¢B

Start 727.700 0 MHz
#Res BW 100 kHz

Stcp 728.000 0 NHz

VEW 300 kHz Sweep 1 ms (601 pts)

7.5 DL 728-746 AWGN low max

3¢ Aglient 105240 Dec 8 2017 R
Mkr1 728.000 0 MMz

Ret 15.4 dEm A7.189 ¢Bm

fAvg

Atlen 10 0B

w1 82 T R

S} FS
AA
aff):
1>50k
Swp

Staet 727.700 0 MHz
#Res BW 100 kHz

Stcp 728.000 0 MHz

VEW 300 kHz Sweep 1 ms (601 pts)

7.5 DL 728-746 AWGN low

T

| Peak Search
Next Peak

Nex Pk Right

Nexi Pk Laft
Min Search

Pk-Pk Search

Mkr € CF

More
1012

| Peak Search
Next Peak

Nexl Pk Right

Next Pk Laft
Min Search

Pk-Pk Search

Mkr € CF

More
1012
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3 Aglient 10.5515 Dec 8 2017 R T [ PeakSearch
Mkl 757.022 7 Wiz
Ref 15.4 dEm Atlen 10 ¢B 48.325 ¢Bm Next Peak
Nex Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 757,000 0 MHz Step 757,300 0 NHz 1":3’2"
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
7.5 DL 746-757 AWGN high max
3¢ Agllent 10.5554 Dec 8 2017 R T [ PeakSearch
Mkl 757.016 6 Nhz
Ref 15.4 dEBm Atlen 10 0B A7.851 ¢Bm Next Peak
fAvg
Nexl Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 757.000 0 MHz Stcp 757,300 0 NHz 1h1°c:!2e

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 DL 746-757 AWGN high

Page 62 of 254
Report No.: 100654-13B



Wl(:f‘.tn\g the Future
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3 Aglient 10.5510 Dec 8 2017 R T [ PeakSearch
Mki! 745.949 1 MMz
Ref 15.4 dBm Atien 10 ¢8 42.241 ¢Bm Next Peak
Nexl Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Marker ik ECF
Swp 745.949100 MHz |
-42.241 dBm .
Start 745,700 0 MHz Step 746.000 0 NHz , a?’;
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
atien Status. CH
7.5 DL 746-757 AWGN low max
3¢ Agllent 10,5443 Dec 8 2017 R T [ PeakSearch
Mki1 745.999 0 NHz
Ref 15.4 dEBm Atlen 10 0B 42.289 ¢Bm Next Peak
fAvg
Nex Pk Right
Next Pk Laft
Min Search
B R T BT T A S L WY R R AV L a B Y o e
Pk-Pk Search
Mkr € CF
Start 745,700 0 MHz Step 746.000 0 NHz 1h1°c:!2e

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 DL 746-757 AWGN low
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3 Aglient 105819 Dec 8 2017 R T [ PeskSearch
Mkit B94.006 9 Mz
Ref 15.4 dEm Atien 10 ¢8 48.648 ¢cBm Next Peak
Nex| Pk Right
Next Px Laft
Min Search
W Pk-Pk Search
Marker Mkr € CF
swp | 894.006900 MHz |
-48.648 dBm .
Stast 894,000 0 MHz Stcp 894,300 0 MHz 1 a?(ze
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
Fle Cperation Status, CATEMP WMF lle
7.5 DL 869-894 AWGN high max
3¢ Agllent 10.5753 Dec 8 2017 R T [ PeakSearch
Mkit B94.000 & Mz
Ref 15.4 dEBm Atten 10 ¢B 48.371 ¢Bm Next Peak
fAvg
Nex Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
MkrECF
Staet 894,000 0 MHz Stcp 894,300 0 MHz 1M°c:r2e

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 DL 869-894 AWGN high
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3 Aglient 10.57.19 Dec 8 2017 R T [ PeakSearch
Mkr! B68.906 5 Nz
Ref 15.4 dEm Atten 10 ¢B 51.023 ¢dBm Next Peak
Nexl Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 868.700 0 MHz Stcp 869,000 0 NHz 1":3'2"
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
atien Status. CH
7.5 DL 869-894 AWGN low max
¥ Agllent 105653 Dec 8 2017 R T [ PeakSearch
Mki1 868.997 0 NHz
Rel 15.4 dEm Asten 10 ¢B 49.646 dBm Next Peak
Nexl Px Right
Next P Lalt
Min Search
Pk-Pk Search
Mkt € CF
Start 866.700 0 MHz Stop 868.000 0 NHz ,Mo"";
¥Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pis)

7.5 DL 869-894 AWGN low
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3 Agllent 11:05:38 Dec 8 2017 N Sysiem

ChFreqg 19825 GHz Show Errors "
Acj Chanrel Power averages: 100 | | —
PowerOn/
Preset

Mkr1 1.985 000 GHz |

Red 15.7 dBm Alten 10 ¢8 50,149 ¢Bm
TimeDale ¥
Algnments ¥

! Config 1O
Slast 1.887 000 GHz Stop 1.998 000 GHz
#Res BW 51 kHz Sweep 12.36 ms {601 pis) :J
| RMS Resuts [ Reference f
| |
More
1013
7.5 DL 1930-1995 AWGN high max
¥ Aglient 11:0512 Dec 8 2017 R T | sysem 1
Ch Freq Trig Show Errors "
Acj Chanrel Power averages: 100 | —
PowerOn/
Preset

Mkr1 1.985 000 GHz |

Ref 15.7 dBEm Atten 10 c? 49 510 ¢Bm
TimeDale ¥
Algnments ¥

! Config 1O
Slast 1.887 000 GHz Stop 1.998 000 GHz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms (601 pis) ]
| Reference |
More
1013

7.5 DL 1930-1995 AWGN high
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3 Aglient 11:04.19 Dec 8 2017 R T

ChFreq 1.9325 GHz

Acj Chanre! Power Averagesiio0 | |

Mkr1 1.930 000 GHz
Ref 15.7 dBm Atten 10 ¢8 45806 ¢Bm

Stast 1.927 000 GHz Stop 1.938 000 GHz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms {601

7.5 DL 1930-1995 AWGN low max

3¢ Aglient 11:03.47 Dec 8 2017 R T

Ch Freq 1.9325 GHz Trig

Acj Chanre! Power averagesitoo | |

Mkr1 1.930 000 GHz
Ref 15.7 dEm Atten 10 ¢8 45583 ¢Bm

Stast 1.927 000 GHz Stop 1.938 000 GHz
#Res BW 51 kHz VEW 510 kHz Sweep 12.38 ms (601

7.5 DL 1930-1995 AWGN low

| Sysiem
Show Errors "
PowerOn/
Preset

TimeDale ¥
Algnments ¥
|
Config 1O ']
Referance J
i 1

More

1013
[ Sysem

Show Errors "

PowerOn/
Presat
TimeDale ¥

Algnments ¥

Config 1O

Referance

e, AN SIS S

More
1013
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3 Aglient 11:0235 Dec 8 2017

ChFreq 21525 GHz

Acj Chanre! Power

Ref 15.7 dém

Start 2.147 000 GHz
#Res BW 51 kHz

7.5 DL 2110-2155 AWGN high max

¥ Agllent 11:0213 Dec 8 2017

ChFreg 21525 GHz

Acj Chanrel Power

Ref 15.7 dEm

Stast 2.147 000 GHz
#Res BW 51 kHz

VEW 510 kHz

R T |  System
Show Errors "
PowerOn/
Preset
Mkr1 2.155 000 GHz |
37.960 ¢Bm

TimeDale ¥
Algnments ¥

Config 1O

Stop 2.158 000 GHz
Sweep 12.36 ms 601 pis) :J
Referance |
More
1013
R T [ sysem
Trig Show Errors "
averages: 100 | —
PowerOn/
Preset
Mkr1 2.155 000 GHz |
37.808 ¢Bm

TimeDale ¥

Algnments ¥

Config 1O
Stop 2,158 000 GHz
Sweep 12.36 ms {601 pts) ]
am  dic Referance !
| |
More
1013

7.5 DL 2110-2155 AWGN high

Page 68 of 254
Report No.: 100654-13B



3 Aglient 11:01.03 Dec 8 2017 R T | PeakSearch

Ch Freq 21125 GHz Trg Free Next Peak
Acj Chanrel Power averages: 100 | | —
Nex! Pk Right
Mkr1 2.110 000 GHz |
Red 15.7 dBm 47.581 ¢Bm
Next Pk Left
Min Search
! Pk-Pk Search
Start 2.107 000 GHz Stop 2,118 000 GHz
#Res BW 51 kHz Sweep 12.36 ms {601 pis) r
| RMS Resuks [ MkrECF
More
1012
7.5 DL 2110-2155 AWGN low max
3 Aglient 10.56.45 Dec 8 2017 R T [PeakSeach
Ch Freq 21125 GHz Trg Free Next Peak
Acj Chanrel Power averages: 100 |
Nex! Pk Right
Mkr1 2.110 000 Ghz L
Ref 15.7 dBEm ) 46.746 ¢Bm
Next Pk Left
Min Search
! Pk-Pk Search
Slast 2.107 000 GHz Step 2,118 000 GHz
#Res BW 51 kHz VEW 510 kHz Sweep 12.36 ms (601 pts) 1
| Mkr € CF
More
1012

7.5DL 2110-2155 AWGN low
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3 Aglient 085335 Dec 8 2017

Ref 157 dEm

Atlen 10 ¢B

Start 716.000 0 MHz
#Res BW 30 kHz

atien Status, CAT

¥ Agllent 08:56.00 Dec 8 2017

Ref 157 dEm Atlen 10 0B

Start 716.000 0 MHz

Wl(:f‘.tn\g the Future

LABORATORIES, INC.

CDMA
R T [ PeakSearch
716.022 5 MMz
41.855 ¢Bm Next Paak
Nex| Pk Right
Next P Left
Min Search
Pk-Pk Search
Mkr € CF
Stcp 716,300 0 NHz 1":3'2@
VEW 91 kHz Sweep 1.04 ms (801 pis)
7.5 UL 698-716 CDMA high max
R T | PeskSeamch
Mki1 716.019 5 MHz
42.492 ¢Bm Nest Peak
Nexi Pk Right
Nexi Pk Left
Min Search
Pk-Pk Search
Mkr € CF
Stop 716.300 0 MHz 1"‘:!29
VEW 91 kHz

#Res BW 30 kHz

Sweep 1.04 ms (801 pis)

7.5 UL 698-716 CDMA high
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3 Aglient 08:58.08 Dec 8 2017 R T [ PeakSearch
Mkl 697.994 0 Nz
Ref 157 dBm Atien 10 ¢8 -34.431 ¢Bm Next Peak
Nex Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 897,700 0 MHz Step 698,000 0 MHz 1":3’2"
#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)
atien Status. CH
7.5 UL 698-716 CDMA low max
3¢ Agllent 08:5722 Dec 8 2017 R T [ PeakSearch
Mkl £97.950 6 Nhz
Ref 157 dEm Atlen 10 0B -39.136 ¢Bm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Stast 697.700 0 MHz Stcp 698,000 0 NHz 1!:1::!29

#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)

7.5 UL 698-716 CDMA low
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3 Aglient 152801 Dec 7, 2017 R T [ PeakSearch
Mkt 787.018 7 Mz
Alten 10 dB 47.046 dBm Next Peak
Nex Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Marker ik ECF
swp | 787.018700 MHz |
-47.046 dBm .
Stari 787,000 0 MHz Stcp 787,300 0 MHz 1 a?(ze
#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms {600 pis)
Fle Cperation Status CATEMP WMF lle
7.5 UL 776-787 CDMA high max
3¢ Agllent 154635 De: 72017 R T [ PeakSearch
Mkt 787.083 3Nz
Alten 10 dB 47.985 cBm Next Peak
Nex Pk Right
Nexi Pk Left
Min Search
Pk-Pk Search
psox | Marker ki & CF
swp | 787.083300 MHz |
-47.985 dBm .
Stari 787,000 0 MHz Stcp 787,300 0 MKz 1 o?(ze

#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms {600 pis)

7.5 UL 776-787 CDMA high
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3 Aglient 08:5512 Dec 8 2017 R T [ PeakSearch
Mkr1 776.000 0 Mz
Ref 157 dBm Atien 10 ¢8 44.773 ¢Bm Next Peak
Nexl Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 775,700 0 MHz Step 776.000 0 NHz 1":3’2"
#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)
7.5 UL 776-787 CDMA low max
3¢ Agllent 08:5518 Dec 8 2017 R T [ PeakSearch
Mkr! 775995 5 Nz
Ref 157 dEm Atlen 10 0B 45.332 dBm Next Peak
fAvg
Nex Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 775,700 0 MHz Step 776.000 0 NHz 1"‘::{29

#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)

7.5 UL 776-787 CDMA low
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3 Aglient 03.0744 Dec 8 2017 R T [ PeskSearch
Mkr1 849,029 6 Mz
Ref 157 dBm Atien 10 ¢8 -33.146 ¢Bm Next Peak
Nexl Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 84,000 0 MHz Step 848,300 0 NHz 1":3’2"
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
7.5 UL 824-849 CDMA high max
3¢ Agllent 03:0719 Dec 8 2017 R T [ PeakSearch
Mkr! B49.005 0 Mz
Ref 157 dBm Atlen 10 0B -32.932 ¢Bm Next Peak
fAvg
Nex Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
MkrECF
Start 843,000 0 MHz Stcp 849.300 0 MHz 1'1?(29

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 UL 824-849 CDMA high
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3 Aglient 09:0315 Dec 8 2017 R T [ PeakSearch
Mkr1 823.932 1 WHz
Ref 157 dEm Atlen 10 ¢B -27.044 ¢cBm Next Peak
Nex Pk Right
Next Px Laft
,.,.v/. VY Sy VL J".x-_. T~ N
Min Search
Pk-Pk Search
Mkr € CF
Start 823,700 0 MHz Step 824,000 0 NHz 1":3’2"
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
7.5 UL 824-849 CDMA low max
3 Aglient 03:0240 Dec 8 2017 RL | PeskSearch
Mkit B23.915 6 NHz
Ref 157 dEm Atlen 10 0B -25.810 ¢Bm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Py V|."‘ WY WA W\ st AL W\l ey
Min Search
Pk-Pk Search
Mkr € CF
Start 823.700 0 MHz Stcp 824,000 0 NHz 1'1?(29

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 UL 824-849 CDMA low
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3 Aglient 08:48:59 Doc 8 2017 R T [ Syeem

Ch Freq 1.75375 CHz Trg Fres Show Errors "
Acj Chanrel Power averages: 100 | | —
PowerOn/
Preset
Mki1 1.755 000 Gz |
Red 16 dBm Alten 10 ¢8 35.711 ¢Bm
TimeDale ¥
Algnments ¥
] Config 1O !
Slast 1.749 500 GHz Stop 1.758 000 GHz
#Res BW 100 kMz VEW 1 WMz Sweep 2.52 ms (801 pis) ]
E gc Lewsr gay @B Upper g Reference {
i 1
More
1013
7.5 UL 1710-1755 CDMA high max
¥ Aglient 094823 Dec 8 2017 R T | sysem [
ChFreg 1.75375 CGHz Trig Show Esrors '
Acj Chanrel Power averages: 100 |
PowerOn/
Preset
Mkr1 1.755 000 GHz L
Ref 16 dBm Atten 10 ¢8 37.608 ¢Bm
TimeDale ¥
Algnments *l
] Config 1O i
Slast 1.749 500 GHz Stop 1.758 000 GHz
#Res BW 100 kHz VEW 1 NHz Sweep 2.52 ms (801 pts) ]
| Reference :
i 1
More
1013

7.5 UL 1710-1755 CDMA high
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3¢ Aglient 084730 Dec & 2017 R T [ Syeem

ChFreg 171125 GHz Trg Show Etrors M
Acj Chanrel Power averages: 100 | | —
PowerOn/
Preset
Mkr1 1.710 000 Giz |
Red 16 dBm Alten 10 ¢8 38.961 ¢cBm
TimeDale ¥
Algnments ¥
] Config 1O !
Slast 1.707 000 GHz Stop 1.715 500 GHz
#Res BW 100 kMz VEW 1 WMz Sweep 2.52 ms (801 pis) ]
Referance !
i 1
More
1013
7.5 UL 1710-1755 CDMA low max
¥ Aglient 094643 Dec 8 2017 R T | sysem [
ChFreg 171125 CGHz Trig Show Esrors '
Acj Chanrel Power averages: 100 | |
PowerOn/
Preset
Mkr1 1.710 000 GHz L
Red 16 dBm Alten 10 ¢8 38.040 ¢Bm
TimeDale ¥
Algnments *l
] Config 1O i
Slast 1.707 000 GHz Stop 1.715 500 GHz
#Res BW 100 kHz VEW 1 NHz Sweep 2.52 ms (801 pts) ]
Referance {
i 1
More
1013

7.5 UL 1710-1755 CDMA low
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3 Agllent 08.5242 Dec 8 2017 R T | Sysem

ChFreg 191375 GHz Trg Free Show Etrors M
Acj Chanrel Power faverages: 100 | | —
PowerOn/
Preset
Mkr1 1.915 000 Gz |
Red 16 dBm Alten 10 ¢8 48.999 ¢Bm
TimeDale ¥
Algnments ¥
] Config 1O !
Slast 1.909 500 GHz Stop 1.918 000 GHz
#Res BW 100 kHz Sweep 2.52 ms (801 pis) ]
E gBc Lewsr gay dBc Upper g Reference {
i 1
More
1013
7.5 UL 1850-1915 CDMA high max
¥ Aglient 09:5141 Dec 8 2017 R T | sysem [
ChFreg 191375 GHz Trig Show Esrors '
Acj Chanrel Power averages: 100 | |
PowerOn/
Preset
Mkr1 1,915 000 GHz L
Red 16 dBm Alten 10 ¢8 48.848 ¢Bm
TimeDale ¥
Algnments *l
] Config 1O i
Slast 1.909 500 GHz Stop 1.918 000 GHz
#Res BW 100 kHz VEW 1 NHz Sweep 2.52 ms (801 pts) ]
| Reference :
i 1
More
1013

7.5 UL 1850-1915 CDMA high
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3¢ Agllent 08.50:37 Dec 8 2017 R T | Sysem

Ch Freq 185125 CHz Trig Show Errors "
Acj Chanrel Power averages: 100 | | —
PowerOn/
Preset
Mkr1 1.850 000 Giz |
Red 16 dBm Alten 10 ¢8 29.068 ¢Bm
TimeDale ¥
Algnments ¥
] Config 1O !
Slast 1.847 000 GHz Stop 1.855 500 GHz
#Res BW 100 kHz Sweep 2.52 ms (801 pis) ]
Referance !
i 1
More
1013
7.5 UL 1850-1915 CDMA low max
¥ Aglient 094055 Dec 8 2017 R T | sysem [
ChFreg 185125 GHz Trg Show Esrors M
Acj Chanrel Power averages: 100 |
PowerOn/
Preset
Mkr1 1.850 000 GHz L
Ref 16 dBm Atten 10 ¢8 30.283 ¢Bm
TimeDale ¥
Algnments *l
] Config 1O i
Slast 1.847 000 GHz Stop 1,855 500 GHz
#Res EW 100 kHz VEW 1 NHz Sweep 2.52 ms (801 pis) ]
Referance {
i 1
More
1013

7.5 UL 1850-1915 CDMA low
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3¢ Aglient 104109 Dec 8 2017 R T [ PeakSearch
Mki1 748.009 4 MHz
Ref 157 dBm Atien 10 ¢8 54.445 ¢Bm Next Peak
Nexl Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Marker Mkr € CF
Swp 746.009400 MHz |
-54 445 dBm "
Start 746.000 0 MHz Step 746,300 0 NHz - a?’;
#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)
Fle Cperation Status CYTEMP WMF lle
7.5 DL 728-746 CDMA high max
¥ Agllent 104050 Dec 8 2017 R T [ PeakSearch
Mki1 745.908 8 MHz
Ref 157 dEm Atlen 10 0B 54.494 ¢Bm Next Peak
fAvg
Nex Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Swp B
Start 748.000 0 MHz Step 746.300 0 NHz 1h1°c:!2e

#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)

7.5 DL 728-746 CDMA high
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3 Aglient 104007 Dec 8 2017 R T [ PeakSearch
Mki1 727.991 0 Nz
Ref 15.7 dBm Atien 10 ¢8 57.792 ¢Bm Nesxt Peak
Nex Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 727,700 0 MHz Step 728,000 0 NHz 1":3’2"
#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)
7.5 DL 728-746 CDMA low max
3¢ Agllent 10:39:19 Dec 8 2017 R T [ PeakSearch
Mkr1 727.984 6 MMz
Ref 15.7 dBm Atlen 10 ¢8 57.189 ¢Bm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
MkrECF
Start 727.700 0 MHz Stcp 728.000 0 MHz 1M°c:!2e

#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)

7.5 DL 728-746 CDMA low
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3 Aglient 104314 Dec 8 2017 R T [ PeakSearch
Mkl 757.004 0 Nhiz
Ref 157 dEm Atlen 10 ¢B 57.365 ¢Bm Next Peak
Nex Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 757,000 0 MHz Step 757,300 0 NHz 1":3’2"
#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)
atien Status. CH
7.5 DL 746-757 CDMA high max
3¢ Agllent 104251 Dec 8 2017 R T [ PeakSearch
Mkl 757.001 5 Nhiz
Ref 157 dEm Atlen 10 0B 58.619 dBm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 757.000 0 MHz Stcp 757,300 0 NHz 1M°c:!2e

#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)

7.5 DL 746-757 CDMA high
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3 Aglient 104215 Dec 8 2017 R T [ PeakSearch
Mkr1 745904 5 MMz
Ref 157 dEm Atlen 10 ¢B 53.304 ¢Bm Next Peak

Nexl Pk Right
Next Px Laft

Min Search

<3 Pk-Pk Search

I

o

Mkr € CF
Start 745,700 0 MHz Step 746.000 0 NHz 1":3’2"
#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)
7.5 DL 746-757 CDMA low max
3¢ Agllent 104147 Dec 8 2017 R T [ PeakSearch
Mkr1 745.998 5 Nhz
Ref 157 dEm Atlen 10 0B 52.909 ¢Bm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 745,700 0 MHz Stcp 746,000 0 NHz 1"1?(29

#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)

7.5 DL 746-757 CDMA low
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3 Agllent 104523 Dec 8 2017 R T [ PeakSearch
Mkrt B94.000 3 MKz
Ref 157 dBm Atien 10 ¢8 A7.088 ¢Bm Next Peak
Nexl Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 894,000 0 MHz Step 894,300 0 NHz 1":3’2"
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
7.5 DL 869-894 CDMA high max
3¢ Agllent 104507 Dec 8 2017 R T [ PeakSearch
Mkit BO4.053 4 MHz
Ref 157 dBm Atlen 10 ¢8 48.190 ¢Bm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 894,000 0 MHz Stcp 894,300 0 NHz 1'1?{29

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 DL 869-894 CDMA high
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3¢ Aglient 104425 Dec 8 2017 R T [ PeskSearch
Mkir1 B6S.982 6 Nz
Ref 15.7 dEm Atten 10 ¢B 49.278 ¢cBm Next Peak
Nex Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Swp
Start 868.700 0 MHz Stcp 869,000 0 NHz 1":3'2"
#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)
7.5 DL 869-894 CDMA low max
3 Aglient 104356 Dec 8 2017 R T [ PeakSearch
Mkl BGS.947 1 Wbz
Ref 157 dBm Atten 10 ¢B A7.438 ¢cBm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Staet 868.700 0 MHz Stcp 869,000 0 MHz 1M°c:!2e

#Res BW 100 kHz VEW 300 kHz Sweep 1 ms (601 pts)

7.5 DL 869-894 CDMA low
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3 Agllent 10:50.53 Dec 8 2017 R T | System

ChFreg 198375 GHz Trg Free Show Etrors M
Acj Channel Power averages: 100 | | —
PowerOn/
Preset
Mkr1 1.995 000 Gz |
Red 16 dBm Alten 10 ¢8 50,897 ¢Bm
TimeDale ¥
Algnments ¥
] Config 1O !
Slast 1.989 500 GHz Stop 1.998 000 GHz
#Res BW 100 kHz Sweep 2.52 ms (801 pis) ]
E c Lewsr oy dBc Upper g Reference {
i 1
More
1013
7.5 DL 1930-1995 CDMA high max
3¢ Aglient 10:50:25 Dec 8 2017 R T | sysem [
ChFreg 1.99375 CHz Trig Show Esrors '
Acj Chanrel Power averages: 100 | |
PowerOn/
Preset
Mkr1 1.985 000 GHz L
Red 16 dBm Alten 10 ¢8 51.396 ¢Bm
TimeDale ¥
Algnments *l
] Config 1O i
Slast 1.989 500 GHz Stop 1.998 000 GHz
#Res BW 100 kMz Sweep 2.52 ms (801 pis) ]
| Reference :
i 1
More
1013

7.5 DL 1930-1995 CDMA high
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3 Aglient 104619 Doc 8 2017 R T [ Syeem

ChFreg 1.93125 GHz Trg Show Etrors M
Acj Chanrel Power faverages: 100 | | —
PowerOn/
Preset
Mkr1 1.930 000 Gz |
Red 16 dBm Alten 10 ¢8 46.126_ ¢Bm
TimeDale ¥
Algnments ¥
] Config 1O !
Stast 1.927 000 GHz Stop 1.935 500 GHz
#Res BW 100 kMz VEW 1 WMz Sweep 2.52 ms (801 pis) ]
Referance !
i 1
More
1013
7.5 DL 1930-1995 CDMA low max
3¢ Aglient 1048:49 Doc 8 2017 R T | sysem [
ChFreq 1.93125 CHz Trg Show Errors "
Acj Chanrel Power averages: 100 |
PowerOn/
Preset
Mkr1 1.930 000 GHz L
Ref 16 dBm Atten 10 ¢8 46.014 ¢Bm
TimeDale ¥
Algnments *l
] Config 1O i
Slast 1.927 000 GHz Stop 1.935 500 GHz
#Res BW 100 kHz VEW 1 NHz Sweep 2.52 ms (801 pts) ]
Referance {
i 1
More
1013

7.5 DL 1930-1995 CDMA low
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3 Aglient 10:48:13 Dec 8 2017 R T

ChFreq
Acj Chanrel Power

Ref 16 dBm

Start 2.149 500 GHz
#Res BW 100 kMz

3 Agllent 10,4751 Dec 8 2017 R T

Ch Freq
Acj Chanrel Power

Ref 16 dBm

Stast 2.149 500 GHz
#Res BW 100 kMz

215375 GHz Trag

Averagesiio0 | |

Mkr1 2.155 000 GHz
Allen 10 ¢8 41.255 ¢Bm

Stop 2,158 000 GHz
Sweep 2.52 ms (801 pis)

7.5 DL 2110-2155 CDMA high max

215375 GHz Trg

averagesitoo | |

Mkr1 2.155 000 GHz
Atten 10 ¢8 39.896 ¢Bm

Stop 2,158 000 GHz
VEW 1 WMz Sweep 2.52 ms (801 pis)

7.5 DL 2110-2155 CDMA high

} System
Show Errors "
PowerOn/
Preset

TimeDale ¥
Algnments ¥
Config 1O I
onfig ']
Referance J
i 1

More

1013
| Sysem

Show Errors "

Pawar On/
Presat

TimeDale ¥

Algnments

Config 1O

Referance

i b T L §

More
1013

Page 88 of 254
Report No.: 100654-13B



3 Aglient 104710 Dec 8 2017

ChFreq
Acj Chanrel Power

Ref 16 dBm

Start 2.107 000 GHz
#Res BW 100 kMz

Allen 10 ¢8

R T | Sysiem
211125 CHz Trg Fres Show Errors "
faverages: 100 | | —
PowerOn/
Preset
Mkr1 2.110 000 Giz |
47.547 ¢Bm
TimeDale ¥
Algnments ¥
Config 1O i
Stop 2,115 500 GHz

Sweep 2.52 ms (801 pis) ]
gBc Lewsr gay dBc Upper g Reference {
i 1

More

1013

7.5 DL 2110-2155 CDMA low max

3¢ Aglient 104540 Dec & 2017

Ch Freq
Acj Chanrel Power

Ref 16 dBm

Start 2.107 000 GHz
#Res EW 100 kHz

Atten 10 ¢8

211125CHz Trg Free Next Peak
Nex! Pk Right
Mkr1 2.110 000 GHz L
46.947 ¢Bm
Next Pk Left
Min Search
Pk-Pk Search
Stop 2,115 500 GHz
VEW 1 NHz Sweep 2.52 ms (801 pis) -
Mkr € CF
More
1012

R T | PeakSearch

7.5DL2110-2155 CDMA low
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Wl(:f‘.tn\g the Future

LABORATORIES, INC.

GSM
3¢ Agllent 151023 De: 7, 2017 R T [ PeakSearch
Mkrt 715998 8 MMz
Red 20 dBm Atten 10 dB 22.997 dBm Next Peak
Nex Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Marker P
swp | 715.998800 MMz
-22.997 dBm
Starl 716.000 0 NHz Stop 716.300 0 NHz 1";?’;
#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms (600 pts)
Fle Cperation Status. C)
7.5 UL 698-716 GSM high max
3¢ Agllent 151105 De: 7, 2017 R T [ PeakSearch
Mikrt 716.001 3Nz
Red 20 dBm Alten 10 dB 24 421 ¢Bm Next Peak
Nex| Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Marker ki e oF
swp | 716.001300 MHz
-24 421 dBm
Star! 716,000 0 NHz Stcp 716,300 0 NHz 1Mo?!ze
#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms {600 pis)

atien Status, CAT

7.5 UL 698-716 GSM high
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d —Wl(:ntlclg the Future
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3 Aglient 150612 Dec 7, 2017 R T [ PeakSearch
Mkt 697.999 0 Nz
Red 20 dBm Alten 10 dB 21.215 ¢Bm Next Peak
Nexl Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Marker— PR
swp | 697.999000 MHz
-21.215 dBm
Starl £97.700 0 NHz Stcp 698,000 0 NHz 1":3’2"
#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms {600 pis)
Fle Cperation Status, CA\TEMP WMF lle
7.5 UL 698-716 GSM low max
3 Agllent 150230 Dec 7, 2017 R T [ PeakSearch
Mkrt 698.000 0 Mz
Atten 10 dB 22.029 ¢Bm Next Peak
Nex! Pk Right
Nexi Pk Left
Min Search
Pk-Pk Search
psox | Marker”™" Mkr € CF
swp |698.000000 MHz
-22.029 dBm
Starl 697,700 0 MHz Stcp 698,000 0 MHz 1!.1::!29

#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms {600 pis)

7.5 UL 698-716 GSM low
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d —Wl(:ntlclg the Future
LABORATORIES, INC.

3 Aglient 151648 Dec 7, 2017 R T [ PeakSearch
Mkr1 786.999 0 Nz
Ret 20 dBm Alten 10 dB 26.369 dBm Nest Paak
Nex| Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Marker PR
swp | 786.999000 MHz
-26.369 dBm
Starl 787.000 0 NHz Stcp 787,300 0 NHz 1":3’2"
#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms {600 pis)
Fle Cperation Status CA\TEMP WMF
7.5 UL 776-787 GSM high max
3¢ Agllent 151716 De: 7, 2017 R T [ PeakSearch
Mkrt 786.999 0 Mz
Atten 10 dB 28.214 ¢Bm Next Peak
Nex Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
psox | Marker e or
swp | 786.999000 MHz )
-28.214 dBm
Starl 787.000 0 MHz Stop 787,300 0 NHz 1"‘;:(29

#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms {600 pis)

7.5 UL 776-787 GSM high
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d —Wl(:ntlclg the Future
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3 Aglient 151444 Dec 7, 2017 R T [ PeakSearch
Mk1 776.000 0 Nz
Red 20 dBm Alten 10 ¢B 24.077 dBm Nest Peak
Nexl Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
swp | 776.000000 MHz
-24.077 dBm
Starl 775.700 0 NHz Step 776,000 0 NHz 1":3’2"
#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms {600 pis)
Fle Cperation Status CATEMP WMF lle
7.5 UL 776-787 GSM low max
3¢ Agllent 151305 De: 7, 2017 R T [ PeakSearch
Mkt 775.987 5 Mz
Atten 10 dB 25.460 ¢Bm Next Peak
Ne! Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
psox  Hviarker——— e or
swp | 775.987500 MHz
-25.460 dBm
Starl 775.700 0 NHz Stcp 776,000 0 NHz 1"‘;:(29

#Res BW 30 kHz VEW 91 kHz Sweep 1.038 ms {600 pis)

7.5 UL 776-787 GSM low
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3 Aglient 01219 Dec 8 2017 R T [ PeakSearch

Mkr1 849.004 0 Nz
Atlen 10 ¢B -21.612 ¢Bm Next Peak
Nex Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 84,000 0 MHz Stcp 843.300 0 NHz 1":3’2"
#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)
atien Status. CH
7.5 UL 824-849 GSM high max
3¢ Agllent 031201 Dec 8 2017 R T [ PeakSearch
Mkl B49.012 5 Nhz
Ref 157 dEm Atlen 10 0B -23.342 ¢Bm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 849,000 0 MHz Stcp 849,300 0 MHz 1M°c:!2e

#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)

7.5 UL 824-849 GSM high
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3 Aglient 081037 Dec 8 2017 R T [ PeakSearch

Mkt B24.000 0 NHz
Atlen 10 ¢8 19.609 ¢Bm Next Peak
Nex! Pk Right
Next Px Laft
Min Search
Pk-Pk Search
Marker Mkr € CF
Swp 824.000000 MHz |
-19.609 dBm .
Start 823,700 0 MHz Step 824,000 0 NHz - a?’;
#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)
atien Status. CH
7.5 UL 824-849 GSM low max
3¢ Agllent 031010 Dec 8 2017 R T [ PeakSearch
Mkr1 B23.984 6 Nz
Ref 157 dBm Atien 10 ¢8 -21.749 ¢Bm Next Peak
fAvg
Nex! Pk Right
Next Pk Laft
Min Search
Pk-Pk Search
Mkr € CF
Start 823.700 0 MHz Stcp 824.000 0 NHz 1!:1;:!29

#Res BW 30 kHz VEW 91 kHz Sweep 1.04 ms (801 pts)

7.5 UL 824-849 GSM low
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3 Agllent 08.55:29 Dec 8 2017 R T | Sysem

ChFreg 1.7548 GHz Trg Show Etrors M
Acj Chanrel Power faverages: 100 | | —
PowerOn/
Preset
Mki1 1.755 000 Gz |
Red 16 dBm Atten 10 ¢B 25081 ¢Bm
1 TimeDale ¥
Algnments ¥
L Config 1O !
Slast 1.751 600 GHz Stop 1.758 000 GHz
#Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms {601 pis) ]
| RMSResuls = dBc Upper g Reference {
i 1
More
1013
7.5 UL 1710-1755 GSM high max
¥ Aglient 09:5558 Dec 8 2017 R T | sysem [
ChFreg 1.7548 GHz Trig Show Esrors '
Acj Chanrel Power averages: 100 | |
PowerOn/
Preset
Mkr1 1.755 000 GHz L
Red 16 dBm Atten 10 ¢8 24 583 ¢Bm
1 TimeDale ¥
Algnments *l
L Config 1O i
Slast 1.751 600 GHz Stop 1.758 000 GHz
#Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms {601 pts) ]
| Reference :
i 1
More
1013

7.5 UL 1710-1755 GSM high
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3 Agllent 08.55:02 Dec 8 2017 R T | Sysem

ChFreg 1.7402 GHz Trg Show Etrors M
Acj Chanrel Power averages: 100 | | —
PowerOn/
Preset
Mkr1 1.710 000 Giz |
Red 16 dBm Atten 10 ¢B 27.604 ¢Bm
1 TimeDale ¥
Algnments ¥
L Config 1O !
Slast 1.707 000 GHz Stop 1.713 400 GHz
#Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms {601 pis) ]
Referance |
More
1013
7.5 UL 1710-1755 GSM low max
¥ Aglient 09:5423 Dec 8 2017 R T | sysem [
ChFreg 1.7402 GHz Trig Show Esrors '
Acj Chanrel Power averages: 100 | |
PowerOn/
Preset
Mkr1 1.710 000 GHz L
Red 16 dBm Atten 10 ¢8 27.786 ¢Bm
TimeDale ¥
Algnments *l
L Config 1O i
Slast 1.707 000 GHz Stop 1.713 400 GHz
#Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms {601 pts) ]
Referance |
More
1013

7.5UL 1710-1755 GSM low
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3 Agllent 10:00-15 Dec 8 2017 Ry} System

ChFreqg 19148 GHz Trg Free Show Errors "
Acj Chanrel Power faverages: 100 | | —
PowerOn/
Preset
Mkr1 1.915 000 Gz |
Red 16 dBm Atten 10 ¢B 37.654 ¢Bm
1 TimeDale ¥
Algnments ¥
L Config 1O !
Slast 1.911 600 GHz Stop 1.918 000 GHz
#Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms {601 pis) ]
| RMSResuls = @B Upper g Reference {
i 1
More
1013
7.5 UL 1850-1915 GSM high max
¥ Aglient 09:59.48 Dec 8 2017 R T | sysem 1
ChFreg 19148 GHz Trig Show Esrors '
Acj Chanrel Power averages: 100 | |
PowerOn/
Preset
Mkr1 1.915 000 GHz L
Red 16 dBm Atten 10 ¢8 36.781 ¢Bm
1 TimeDale ¥
Algnments *l
L Config 1O i
Slast 1.911 600 GHz Stop 1.918 000 GHz
#Res BW 30 kHz VEW 300 kHz Sweep 20.76 ms {601 pts) ]
Referance {
i 1
More
1013

7.5 UL 1850-1915 GSM high
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¥ Agllent 08.57.51 Dec 8 2017

ChFreq 18502 GHz
Acj Chanrel Power

Ref 16 dBm Alten 10 ¢8

Start 1.847 000 GHz
#Res BW 30 kHz

Trg Free

Averagesiio0 | |

Mkr1 1.850 000 GHz
24328 ¢Bm

Stop 1,853 400 GHz
Sweep 20.76 ms 1601 pis)

7.5 UL 1850-1915 GSM low max

3¢ Aglient 08.57.23 Dec 8 2017

ChFreq 18502 GHz
Acj Chanrel Power

Ref 16 dBm Atten 10 ¢8

Slast 1,847 000 GHz
#Res BW 30 kHz VEW 300 kHz

Trig

averagesitoo | |

Mkr1 1.850 000 Gz
24,616 ¢Bm

Stop 1,853 400 GHz
Sweep 20.76 ms 1601 pis)

7.5 UL 1850-1915 GSM low

} System
Show Errors "
PowerOn/
Preset

TimeDale ¥
Algnments ¥
Config 1O I
onfig ']
Referance J
i 1

More

1013
| Sysem

Show Errors "

Pawar On/
Presat

TimeDale ¥

Algnments

Config 1O

Referance

i b T L §

More
1013
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